

Analysis/Test Report



財團 塑膠工業技術發展中心
法人 Plastics Industry Development Center

40768 台中市工業區38路193號 http://www.pidc.org.tw
No. 193,38 Rd., Taichung Industrial Park, Taichung, Taiwan, R.O.C. TEL:(04)2359-5900
FAX:(04)2359-5885

Application No : 096A011-F311751

Date Tested : 2007/10/26

Item(s)/ Method(s)

Result(s)

Note

1.Density
ASTM D792

	Density(g/cm ³)
#1	1.042
#2	1.043
#3	1.044
Mean	1.043
SD	0.001

REMARK :

1.Density

1.1 Specimen Preparation Method: Provided By Customer

1.2 Test Method: Method A

1.3 Conditioning - temperature: 23±2°C

1.4 Conditioning - relative humidity: 50±5%

1.5 Conditioning - time : over 40 hrs

1.6 Experimental Condition - temperature: 23±2°C

1.7 Experimental Condition - relative humidity: 50±5%

<Blank Below>